

Our Ref: SW/LB

09 April 2024

Report 419312**Page 1 of 3**

Camira Fabrics Ltd
The Watermill
Wheatley Park
Mirfield
West Yorks

Contact: Luke Russell

DATE RECEIVED : 18 MAR 2024
QUALITY/REFERENCE : VINTAGE
FABRIC COMPOSITION : NOT GIVEN
COLOUR/DESIGN : VIN01
STYLE/SKU : 539434
ORDER NUMBER : 83A26495
PERFORMANCE STANDARD : GENERAL

TEST PERFORMANCE DATE(S) : 18/03/2024 – 09/04/2024

TEST RESULT SUMMARY

Test	Method	Pass/Fail
Flex Endurance - Bally	BS EN ISO 5402-1:2011	Pass



Our Ref: SW/LB

09 April 2024

Report 419312**Page 2 of 3****S. WISEMAN****LABORATORY DIRECTOR**

This report shall not be reproduced except in full without written approval of Eurofins MTS Consumer Product Testing UK Limited. In all circumstances results of tests are implied as referring only to the sample supplied and should not be construed or interpreted on any other basis. The comments given in the report are for guidance only and are not a part of the results. Where specified in a test method preconditioning in accordance with ISO 139 is not carried out as samples are exposed to the conditioning atmosphere specified within ISO 139 for a minimum of 16 hours prior to test.

*The tests on this report have been sub-contracted

Our Ref: SW/LB

09 April 2024

Report 419312**Page 3 of 3****DETAILS OF SAMPLE RECEIVED**

Sample Reference	Description	Unique Reference/Identifier
A	Leather Fabric	419312

TEST RESULTS

Flex Endurance - Bally
†BS EN ISO 5402-1:2011

Test Component	Unit	Requirement	Uncertainty of Measurement ±	Sample A Result
General Appearance	-	Test to 100,000 cycles	-	No finish cracking at 100,000 cycles
Conclusion (Pass / Fail)		-		Pass at 100,000 cycles

****End of report****